



## Fire Test Results - Tactite

### American Fire Test Results

Test carried out in accordance to ASTM E84 "Standard Test Method for Surface Burning Characteristics of Building Materials" by an accredited external laboratory.

Flame Spread Index	5
Smoke Developed Index	5
<b>Flame Spread Classification</b>	<b>Class A</b>

ST0108(1)

**Armourcoat Limited**  
Morewood Close London Road  
Sevenoaks Kent TN13 2HU United Kingdom  
Tel: +44 (0)1732 460 668 Fax +44 (0)1732 450 930  
Email: [technical@armourcolor.co.uk](mailto:technical@armourcolor.co.uk)

**web: [www.armourcolor.com](http://www.armourcolor.com)**